
ENVI RONMENT ACÏ PROPOSAI.
CITY OF THOMPSON
WASTEWATER TREATMENT PTANT

Stantec

Prepored for:
Monilobo Woter Services Boord
2010 Cunie Blvd.
Brondon, MB RZA óY9

Cily of Thompson
226 Myslery Loke Rood
Thompson, MB RBN I Só

Prepored by:
Slontec Consulting Lld.
905 Woverley Street
Winnipeg, MB R3K 289

Projecl No. lll214440

Certlf lcate of Authorlzation

Stantoc Consulting Ltd.

No.1301

Jonuory 24,2014

This report was prepared by Stantec Consulting Ltd. for the City of Thompson and the Manitoba Water
Seruice Board. The material in it reflects Stantec's jud.gment in light of the ínformation auailable to it at the
time of preparation. Any use which a third partg makes of this report, or anA relìance on or decisions made
[...]
4.1.6 Fisheries ......................................................................................................... 4.3 
4.1.7 Heritage Resources ..................................................................................... 4.4 
4.1.8 Socio-Economic ........................................................................................... 4.4 

5.0 MITIGATION MEASURES AND RESIDUAL ENVIRONMENTAL EFFECTS .........................5.1 
5.1 GENERAL ......................................................................................................................... 5.1 

5.1.1 Air Quality ..................................................................................................... 5.1 
5.1.2 Surface Water .............................................................................................. 5.1 
5.1.3 Groundwater ................................................................................................ 5.2 
5.1.4 Soil and Vegetation .................................................................................... 5.3 
5.1.5 Wildlife ........................................................................................................... 5.3 
5.1.6 Fisheries ......................................................................................................... 5.3 
5.1.7 Heritage Resources ..................................................................................... 5.4 
5.1.8 Socio-Economic ........................................................................................... 5.4 

6.0 FOLLOW-UP PLANS, MONITORING AND REPORTING ................................................6.1 
6.1 GENERAL ......................................................................................................................... 6.1 
6.2 CONCLUSIONS ............................................................................................................... 6.1 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx ii 

7.0 REFERENCES .................................................................................................................7.1 

 

APPENDICES 
 
APPENDIX A  WWTP FUNCTIONAL DESIGN REPORT 
APPENDIX B  CERTIFICATE OF TITLE 
APPENDIX C  ZONING MAP 
APPENDIX D  PUBLIC OPEN HOUSE INFORMATION



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 

 1.1 
 
klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 

1.0 Introduction 

1.1 BACKGROUND 

The City of Thompson (City) is located approximately 740 km north of Winnipeg. The 
community was formally established with the discovery of nickel following several years of 
mining exploration in the region. The City currently serves as a major hub for Northern 
Manitoba and plays a key role as the region’s service and trade centre. Vale Ltd. operations 
continue to be the largest employer in the area which also operates and supplies drinking water 
to the City.  

The City currently operates two existing wastewater treatment facilities which function 
independent of each other. The mechanical WWTP is located near the end of Nelson Road and 
provides only primary treatment and handles approximately two thirds (2/3) of the City’s total 
wastewater flows. The second facility is a single cell continuous discharge aerated lagoon, and is 
located south of Seal Road. The aerated lagoon provides secondary treatment and treats the 
remaining one third (1/3) of the wastewater flow from the south and south-western catchment 
of the City.  The City has created a new water and sewer utility that came into effect beginning of 
2011 to maintain its aging water and sewer infrastructure. This utility model allows the City to 
generate revenue through utility rates rather than property tax assessment.  To address the 
current state of the wastewater treatment infrastructure and the need to meet the current 
regulations, the City initiated a plan to upgrade/expand its wastewater treatment 
facility/facilities.    

Stantec Consulting Ltd. (Stantec) was retained by the City and Manitoba Water Services Board 
(MWSB) in 2013 to prepare a pre-design report, develop a functional design report and file an 
Environmental Act Proposal (EAP) for the City of Thompson Wastewater Treatment Plant 
(WWTP) Upgrade and Expansion project.  As a part of the preliminary design, options for 
upgrading and expansion of the existing facilities were investigated.  Based on technical and 
financial analysis, it was concluded that the City’s WWTP upgrade/expansion project be based 
on a single centralized wastewater treatment facility utilizing a Sequencing Batch Reactor (SBR) 
process and servicing a projected population of 15,000 people.  

The preliminary design also addressed the challenges anticipated with the total nitrogen due to 
the dilute nature of the wastewater in Thompson. To address these concerns, a special meeting 
was organized by MWSB with key members from Manitoba Conservation and Water 
Stewardship (CWS) on September 16, 2013. The meeting included Dave Shwaluk (MWSB), 
Jocelyn Baker (CWS), Tracey Braun (CWS), Siobhan Burland Ross (CWS), Don Labossiere 
(CWS), Nicole Armstrong (CWS) and Saibal Basu (Stantec).  Based on the discussions, it was 
agreed that using an external carbon source (e.g., methanol) to effect consistent denitrification 
to meet 15 mg/L of Total Nitrogen was not practical for Thompson. It was realized that besides 
high operating costs, the use of a chemical like methanol poses considerable safety risks.  
However, CWS indicated that the design should be developed to achieve the maximum 
denitrification that is possible with the current wastewater quality.  CWS hopes that with proper 
water conservation and maintenance of the sewer collection system to reduce inflow and 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 
Introduction  
January 24, 2014 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 1.2 

infiltration in the future, the City will be able to improve the strength of the raw wastewater 
which will ultimately favor better denitrification.  Stantec indicated that, based on preliminary 
process modeling, it is anticipated that the effluent Total Nitrogen would vary from 15 mg/L to 
25 mg/L. 

The information developed in the preliminary design was utilized to advance the design 
concepts of the proposed centralized WWTP and is presented in the Functional Design Report 
(refer to Appendix A).  The primary purpose of the functional design was to further define and 
size the key components of the proposed WWTP including establishing the design basis for 
structural, architectural, building mechanical, electrical, instrumentation and controls and site 
services components of the project.  The Functional Design report was presented to the 
community residents via a Public Open House on November 26, 2013 and is basis for the 
submission of this Environment Act Proposal (EAP).  Following the successful start-up and 
commissioning of the proposed WWTP, the existing treatment infrastructure will be 
decommissioned. 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 

 2.1 
 
klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 

2.0 Description of Proposal Development 

2.1 CERTIFICATE OF TITLE 

The proposed development will be constructed Part of Township Seventy – eight in Range 3 
west of the Principal Meridian in Manitoba at Thompson, MB   Lot C of Plan 4657. 

A Certificate of Title for the proposed site is provided in Appendix B. 

2.2 MINERAL RIGHTS 

Mineral rights are owned by the Crown.   

2.3 EXISTING AND ADJACENT LAND USE AND ZONING 

The proposed WWTP will be located on a site adjacent to the existing WWTP.  The available 
space where the proposed WWTP will be located is presently utilized as a snow dump by the 
City.     

The site is currently zoned as Public Institution Zone (PI).  Refer to Appendix C for the zoning 
map for the City.    

2.4 PREVIOUS STUDIES 

There have been several past studies completed on this project.  These include the following: 

1. Aerated Lagoon Study, UMA Engineering (1999). 

2. City of Thompson Wastewater Infrastructure Upgrade – Preliminary Design Report, UMA 
Engineering, 2002. 

3. City of Thompson Wastewater Treatment Plant Assessment Upgrading Study 04-12, 
Wardrop Engineering (2006). 

4. Wastewater Treatment Plant Upgrade Plan – City of Thompson Department of Water Utility 
Implementation Phase, CH2M Hill, 2009. 

5. Thompson Planning District – Sustainability Community Plan, AECOM, 2010. 

6. City of Thompson WWTP Preliminary Design, Stantec, 2013. 

Most recently, Stantec completed the functional design of the proposed development which 
forms the basis of this Environment Act Proposal for the proposed upgrade/expansion project. 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 
Description of Proposal Development  
January 24, 2014 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 2.2 

2.5 PROPOSED DEVELOPMENT 

2.5.1 Description 

The proposed development consists of the construction of a greenfield centralized WWTP 
facility adjacent to the existing WWTP near the Nelson Road site.  The proposed WWTP will be 
designed for secondary treatment including nutrient removal and will handle all the domestic 
wastewater generated from the City’s service area including some truckhaul wastewater (not 
septage).  Treated effluent will be discharged via a new 750 mm outfall to the Burntwood River.  
A site plan showing the proposed development is shown in Figure 2.1.   

The WWTP will consist of the following key process components. For detailed information on 
these components, please refer to the Functional Design Report provided in Appendix A. 

Wastewater Collection System/Lift Station Upgrades: The City intends to 
decommission the existing aerated lagoon and divert the wastewater from the southern 
catchment of the City limits to the proposed centralized WWTP. This approach requires the 
modification to the forcemain between the Severn and Cree Road lift stations to allow all flows 
to be directed to the Cree Road Lift station utilizing the existing forcemain and subsequently to 
the proposed WWTP via a new 400 mm diameter forcemain.   Similarly, existing forcemains 
from the Riverside, Nelson Road and CNR Lift Stations that currently conveys wastewater to the 
existing WWTP will be redirected to the inlet channel of the proposed WWTP.  These concepts 
are shown in Figure C-101 and C-102 of the Functional Design Report 

• Headworks Facility: Raw domestic wastewater will be pumped to a headworks facility 
consisting of 6 mm fine screens and a high efficiency grit removal system.  The captured 
screening and grit will be washed, dewatered and hauled to the landfill for final disposal.  
Both the screening and the grit removal system are sized to handle the proposed peak hourly 
flow of 324 L/s.  

• Secondary Process: Following screening, wastewater is directed to the secondary 
biological process.  The secondary process design is based on a Sequencing Batch Reactor 
(SBR) process to meet the design criteria presented in Section 2.0 of the Functional Design 
Report (refer to Appendix A).  The SBR system is based on the principles of activated 
sludge process and is designed for organics removal, nitrification and denitrification along 
with phosphorus removal.  For this project, two SBR trains are proposed.  Additional details 
are presented in Section 6.0 of the Functional Design Report (refer to Appendix A). 

• Effluent Equalization: The SBR basins will decant treated wastewater (effluent) by 
gravity to an Effluent Equalization (EQ) chamber on an intermittent basis.  As the SBR is a 
batch process, this decant rate is higher than influent flow to the SBR basin. The EQ 
chamber therefore provides a more uniform flow to the downstream disinfection system. In 
absence of an EQ chamber, the size of disinfection facility would have to be considerably 
larger to handle the high SBR decant rate.  The EQ chamber will consist of a single 
compartment concrete tank located in between the SBR basins. The EQ basin will be 
equipped with submersible turbine pumps with variable frequency drive to transfer the SBR 



EX. WASTEWATER
TREATMENT PLANT

EX. ANAEROBIC
DIGESTERS

PR
O

PO
SED

 750Ø
 O

U
TFA

LL TO
 R

IV
ER

FROM CREE LIFT
STATION

250Ø FM
300Ø FM

100Ø WM

400Ø FM

PROPOSED
WASTEWATER

TREATMENT PLANT

NELSON ROAD

N



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 
Description of Proposal Development  
January 24, 2014 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 2.3 

effluent from the EQ chamber to the disinfection system. Refer to Section 7.0 of the 
Functional Design Report (Appendix A) for additional details. 

• Disinfection and Final Effluent Disposal: Final effluent (pumped from the EQ basin) 
will undergo ultraviolet (UV) disinfection prior to final disposal.  UV disinfection involves 
the use of ultraviolet light to inactivate pathogens present in the wastewater. The main 
component of the UV disinfection system consists of UV lamps, UV channel, lamp ballasts 
and control panel. The UV lamps can be configured in a horizontal or vertical configuration. 
The Functional Design Report was based on a low pressure high output UV (LPHO) system 
with horizontal lamp configuration.  However, a final selection on the UV lamp technology 
will be made prior to the detailed design.  

The Functional Design assumes that the final effluent following UV disinfection will be 
discharged to the Burntwood River via a new 750 mm diameter outfall pipe and dispersed in 
the Burntwood River via a new outfall structure.   

• Sludge Processing and Disposal: The sludge handling practice in most WWTPs in 
Northern Manitoba (e.g., Flin Flon, Gilliam and Snow Lake) involves sludge stabilization, 
dewatering followed by disposal of dewatered biosolids (i.e., stabilized sludge) to a landfill. 
This is similar to what is currently being undertaken by the City and is the basis of 
Functional Design.  Recent discussion with the City indicates that there is an interest to 
convert the existing aerated lagoon site (following decommissioning) to a future composting 
facility. In addition, the Thompson Multi-Cultural Center (TMCC) is proposing to launch a 
community garden project which could utilize the stabilized biosolids or compost for use 
within the community.  Additional feedback received during the Public Open House held in 
Thompson indicates an interest for use of stabilized biosolids for land application (under 
Manitoba Hydro towers) for growing hay for the horse farms.  The City intends to develop 
these concepts as a part of the detailed design in the future and it is beyond the scope of this 
assessment.   

• Chemical Feed System: The proposed WWTP will require chemical feed systems 
consisting of Sodium Hydroxide (50% strength) for alkalinity adjustments and Alum (48.5% 
strength) to meet the phosphorus compliance level ≤ 1.0 mg/L. 

• Odor Control: Due to the proximity of the WWTP to existing and future residential sub-
divisions, an odor control system was included.  Odours are expected from the Headworks 
channel headspace (screen, grit removal); Sludge dewatering room; Aerobic Digester tanks 
and Dewatered Sludge/Screenings/grit bin storage room.  To control the potential odour 
emission form the above areas/processes, a biofiltration system is proposed. The biofilters 
will be located on top of the SBR tanks and is designed in a forced-draft, up flow 
configuration. Foul air enters the base of the tower and then passes up through the 
biotrickling media. This highly porous media provides an immobilized matrix, supporting a 
large microbial population, which forms a biofilm layer. As air comes in contact with this 
layer, hydrogen sulphide and other odourous compounds are solubilized and subsequently 
bio-oxidized to carbon dioxide and water by the microbes. 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 
Description of Proposal Development  
January 24, 2014 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 2.4 

2.5.2 Project Schedule 

The proposed City of Thompson WWTP requires funding approval prior to proceeding to 
construction.  A tentative project implementation schedule is provided as follows: 
 

• Submit Environment Act Proposal to Manitoba 
Conservation and Water Stewardship 

January 24, 2014 

• Receive Environment Act Licence (estimated) May 2014 

Design and Construction (Estimated)  

• Complete Detailed Design June 2014 to December 2014 

• Tender Proposed Works  February/March 2015 

• Construction Contract Award May 2015 

• Construction Period May 2015 to December 2016 

• Commissioning/Start-up January 2017 

• Performance Testing April 2017 

• Substantial Completion May 2017 

2.5.3 Funding 

The funding for the project is yet to be confirmed.  The City intends to apply for infrastructure 
funding from the Building Canada /Canada-Manitoba Infrastructure Fund for the construction 
of the proposed WWTP.   

2.5.4 Approvals 

Pending any Federal involvement in this project, the EAP process is the only known approval 
anticipated for this project at this time.   

2.5.5 Public Consultation 

As a part of the public consultation process, a Public Open House was organized by the City on 
November 26, 2013.  The open house was held between 6:00 PM and 9:00 PM at the Multi-
Purpose Room of Thompson Regional Community Centre (TRCC).  Information presented in 
the Public Open House, photos and public feedback is provided in Appendix D. 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 
Description of Proposal Development  
January 24, 2014 

klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 2.5 

2.6 STORAGE OF GASOLINE OR ASSOCIATE PRODUCTS  

It is anticipated that large quantities of fuel will not be stored on-site at any given time. Fuel will 
be supplied by fueling trucks which are regulated under The Storage and Handling of 
Petroleum Products and Allied Products Regulation. Records of fuel volumes and an emergency 
response plan which includes spill prevention, notification and response will be implemented as 
a part of the construction specifications and enforced at site. No fuelling or servicing activities 
will be permitted within 100 m of watercourses during construction. 



ENVIRONMENT ACT PROPOSAL- CITY OF THOMPSON WASTEWATER TREATMENT PLANT 

 3.1 
 
klb v:\1112\active\111214440\0500_report\environment act proposal\rpt_cothompsonwwtp_eap_20140124.docx 

3.0 Description of Existing Environment in the Project Area 

Thompson is located approximately 740 km north of Winnipeg, located within the Thompson 
Nickel Belt of northern Manitoba. The community was formally established with the discovery 
of nickel following several years of mining exploration in the region.  Thompson currently serves 
as a major hub for Northern Manitoba and plays a key role as the region’s service and trade 
centre.   

The surficial geology conditions in the Thompson, MB area generally consist of a 10 m± thick 
layer of lacustrine silty clay that was post glacially deposited from Lake Agassiz.  Underlying the 
lacustrine clay are varying thickness of pre-glacial or glacial till and sand materials.  The 
underlying bedrock likely consists of varying thickness sedimentary rock.  

The proposed site for the centralized WWTP facility proposed for the City of Thompson is 
located immediately north of Nelson Road, within the existing fenced compound of the current 
[...]
3. Upgraded Cree Road: 101 L/s (2 duty pumps in operation with the third as a stand-by) 

4. CNR: 42 L/s (1 duty pump in operation with the second as a stand-by) 

Hence the total estimated flow during peak hour condition with all the duty pumps in operation 
can be estimated as: 98 L/s + 80 L/s + 101 L/s + 42 L/s = 321 L/s or 27,735 m3/d, say 28,000 
m3/d (rounded) or 1,167 m3/h or 324 L/s 

The existing wastewater conveyance and lift station infrastructure was established in the 60s 
and early 70s when the population of the City peaked at 19,000.  Since then, the population has 
declined to 13,123 as per the latest census.  Since the projected population is expected to reach 
15,000 by the year 2036, we have assumed that the existing collection system/lift station 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Design Criteria  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 2.7  

infrastructure is more than adequate to handle the projected population growth and as such, the 
peak current pumping rates are unlikely going to change in the future.   

2.3.2 Projected Design Flows 

• Based on the previous  analysis, the design flows can be calculated as follows: 

• Design Population: 15,000 (Year 2036) 

• Annual Average Per Capita wastewater generation: 400 L/person/d 

• Projected Annual Average Flow (AAF): 6,000,000 L/d or 6,000 m3/d 

• Maximum Month Factor: 1.2 

• Projected Maximum Month Flow (MMF): 6,000 m3/d * 1.2 = 7,200 m3/d 

• Maximum Day Factor: 2.0 

• Projected Maximum Day Flow: 6,000 m3/d * 2.0 = 12,000 m3/d 

• Projected Peak Hourly Flow: 324 L/s or 1,167 m3/h  

2.4 INFLUENT CHARACTERISTICS AND DESIGN LOADINGS  

The City collects raw wastewater samples from the channel, downstream of the existing static 
coarse bar screen and has historically tested it for total-biochemical oxygen demand (BOD5) 
and total suspended solids (TSS). As a part of this study, Stantec requested the City to monitor 
additional parameters such as pH, alkalinity, temperature of the raw wastewater stream 
ammonia-nitrogen, total kjehldahl nitrogen (TKN), total phosphorus and soluble-phosphorus.  
This information was critical to understanding the raw wastewater quality for the development of 
functional design of the WWTP proposed expansion/upgrade. A summary of this information is 
presented in Table 2.3. The individual test data is provided in Appendix A.  

Although the data set is very limited, it is quite evident that the raw wastewater quality can be 
characterized as “dilute” except for the TKN values. As seen from the data provided in Appendix 
A, the raw wastewater in Thompson is quite unique as it shows a disproportionate high influent 
TKN compared to the low BOD5 values. The low BOD5:TKN ratio will impact the ability of the 
proposed treatment process to sustain effective denitrification due to the lack of available readily 
biodegradable carbon.  

 

 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Design Criteria  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 2.8  

Table 2.3 – Summary of Raw Wastewater Data 

Wastewater 
Constituent Unit Maximum Minimum Average 

Recommended 
Value for 

Functional 
Design 

BOD5 mg/L 175 35 104 140 
COD mg/L 537 119 326 448 
TSS mg/L 269 59 157 175 
VSS mg/L 218 27 125 150 
TKN  mg/L 51 20 38 40 
Ammonia-N mg/L 37.4 13.6 22 25 
TP mg/L 7.0 2.73 4.7 5.5 
Sol-P mg/L 4.35 0.95 3.0 3.6 
pH1 N/a 6.95 8.29 7.32 7.7 

Alkalinity mg/L as 
CaCO3 

256 126 194 190 

Temperature2 degree 
Celcius 16 8 n/a 8 ~ 16oC 

 1 pH values based on WWTP historical data 
 2 Influent temperature data was unavailable.  Values assumed based on similar northern WWTPs 

Based on the above characteristics, a summary of influent loadings are summarized in Table 
2.4. 

Table 2.4 – Design WWTP Influent Loadings 

Parameters 
Wastewater 

Conc. 
(mg/L) 

AAF 
(m3/d) 

Average 
Loading 

(kg/d) 

MMF 
(m3/d) 

Maximum Month 
Loading (kg/d) 

BOD5 140  
 

6,000 

840  
 

7,200 

1,008 
COD 448 2,688 3,225 
TSS 175 1,050 1,260 
TKN 40 240 288 

Ammonia-N 25 150 180 
TP 5.5 33 39.6 

 

2.4.1 Target Effluent Quality  

The target effluent quality is typically established by the Department of Manitoba Conservation 
and Water Stewardship (CWS) through the Environment Act Licencing Process. To obtain some 
directions for the development of the preliminary and functional design of this project, Stantec 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Design Criteria  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 2.9  

initiated a pre-consultation meeting which was attended by Ms. Siobhan Burland Ross, M.Eng., 
P.Eng. and Mr. Rafiqul Chowdhury, M. Eng., P.Eng. of CWS and Travis Parsons (via phone) of 
MWSB on March 20, 2013. In these discussions, the Department made reference to the latest 
Manitoba Water Quality Standards, Objectives, and Guidelines and indicated that the City will 
be required to meet the Tier 1 – Water Quality Standards. Since the City of Thompson proposed 
WWTP will serve more than 10,000 people, meeting a target of 15 mg/L of Total Nitrogen will 
also be necessary. 

Given the challenges with dilute wastewater quality and concern for high operational costs, 
Stantec developed TM No. 3 to address these concerns. The TM highlights the fact that an 
external carbon source would be necessary to consistently meet the 15 mg/L Total Nitrogen 
limits based on the limited historic wastewater quality data available at this time. To address 
these concerns over meeting the Total Nitrogen limit of 15 mg/L and discuss the findings of TM 
No. 3, a special meeting was organized by MWSB with key members of the CWS on September 
16, 2013. The meeting included Dave Shwaluk (MWSB), Jocelyn Baker (CWS), Tracey Braun 
(CWS), Siobhan Burland Ross (CWS), Don Labossiere (CWS), Nicole Armstrong (CWS) and 
Saibal Basu (Stantec). 

Based on the discussions, it was agreed that using an external carbon source (e.g. methanol) to 
effect consistent denitrification to meet 15 mg/L of Total Nitrogen was not practical for 
Thompson. It was realized that besides high operating costs, the use of a chemical like 
methanol poses significant safety risks.  However, CWS indicated that the design should be 
developed to achieve the maximum denitrification that is possible with the current wastewater 
quality.  CWS hopes that with proper water conservation and maintenance of the sewer 
collection system to reduce inflow and infiltration in the future, the City will be able to improve 
the strength of the raw wastewater which will ultimately favor better denitrification. Stantec 
indicated that, based on preliminary process modeling, it is anticipated that the effluent Total 
Nitrogen would vary from 15 mg/L to 25 mg/L.   

The anticipated treated effluent discharge limits for the proposed Thompson WWTP is provided 
in Table 2.5. As stated above, the confirmation of these limits is necessary through Environment 
Act Licencing process prior to the completion of detailed design. 

 

 

 

 

 

  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Design Criteria  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 2.10  

Table 2.5 -  Proposed Effluent Limits for Thompson WWTP 

Effluent Parameter Value Notes 

cBOD5 ≤ 25 mg/L daily never-to-exceed basis.   

TSS ≤ 25 mg/L daily never-to-exceed basis.   

Ammonia Nitrogen* ≤ 3.0 mg/L (at 16 degrees C) 

≤ 5.0 mg/L (at 8 degrees C) 

Maximum daily concentration of  
Ammonia-Nitrogen  

Total Nitrogen1 ≤ 15.0 mg/L ~ 25 mg/L 30-day rolling average 

Total Phosphorus ≤ 1.0 mg/L 30-day rolling average 

Total Residual 
Chlorine 

≤ 0.02 mg/L Monthly average basis 

Fecal Coliform 200 MPN / 100 mL  Monthly geometric mean of a minimum 
12 samples 

Total Coliforms 1500 MPN/100 mL Monthly geometric mean of a minimum 
12 samples 

1 Subject to the availability of readily biodegradable soluble carbon for denitrification.  
* Manitoba Conservation and Water Stewardship may choose to derive site-specific limits based on Manitoba Water  
Quality objectives. 

. 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 3.1  

3.0 Design Basis and Sizing of Key Plant Components  

3.1 BACKGROUND 

The following provides a listing of the key process components of the proposed WWTP.  A 
summary of the functional design of the proposed components are discussed in detail in the 
following sections.  

• Wastewater Collection System/Lift Station Upgrades 

• Headworks/Preliminary Treatment 

− Truck haul wastewater receiving station (TWRS) 

− Mechanical fine screens (6 mm) 

− High efficiency grit removal system 

• Secondary process based on Sequencing Batch Reactor (SBR) system 

− Waste activated sludge (WAS) pumping system 

− High efficiency turbo blowers 

• Equalization Tank (EQ) and pumping 

• Ultraviolet Disinfection system 

• Effluent flow monitoring 

• Outfall 

• Aerobic Digestion 

− Digested sludge pumping system to sludge dewatering 

− Digester blowers 

− Digester supernatant decant system (automatic telescopic valves) 

• Sludge dewatering 

• Sludge storage and disposal to landfill/beneficial reuse 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Design Basis and Sizing of Key Plant Components  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 3.2  

• Odour Control system 

Refer to the WWTP Process Flow Diagram, Figure DI-601 in Appendix B.



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 4.1  

4.0 Wastewater Collection System/Lift Station Upgrades  

The City intends to decommission the existing aerated lagoon and divert the wastewater from 
the southern catchment of the City limits to the proposed centralized WWTP. This approach 
requires the modification to the forcemain between the Severn and Cree lift stations to allow all 
flows to be directed to the Cree Road Lift station utilizing the existing forcemain and 
subsequently to the proposed WWTP via a new forcemain. 

Stantec undertook pump drawdowns on four lift stations throughout Thompson on May 1 and 2, 
2013 including Cree Road. Drawdown tests were conducted on each pump individually as well 
as multiple pumps within a station simultaneously. For stations in which gravity or force main 
sewer inlets are located below the liquid levels of the draw down tests, the volume of liquid in 
the pipe was taken into account since the liquid will be drawn down within the pipe concurrently 
with the wet well. This was the case with the Cree Road lift station, based on elevations shown 
in the 2003 Issued for Construction drawings by UMA Engineering (AECOM).  The drawdown 
tests at Cree Road lift station resulted in the following results: 

• Pump 1’s estimated performance is 56 L/s. 

• Pump 2’s estimated performance is 43 L/s. 

• Both pumps operating simultaneously have an estimated combined performance of 71 L/s. 

It should be noted that the specified duty point for a single pump is 69.8 L/s as per current O&M 
manual provided by the City. The Cree Road lift station currently has a provision to add a third 
pump. As a part of this upgrade, a third pump of similar capacity i.e., 69.8 L/s (same as current) 
is proposed which will adequately handle the additional flow received from the Severn Road lift 
station. For the purpose of the functional design we have assumed that the upgraded Cree 
Road lift station will require replacement of the existing pumps allowing the station to pump at 
design capacity. Based on that, the peak flow condition will occur when two pumps operate on 
duty mode (third pump on stand-by) and the peak flow is estimated 101 L/s. 

The discharge piping at the Cree Road lift station will be upgraded/modified to allow connection 
to a new 400 mmm forcemain which will convey all the wastewater collected from the southern 
section of the City that was previously treated at the aerated lagoon to be diverted to the 
proposed centralized WWTP. This concept is illustrated in Figure C-102 (see Appendix A). 

In addition, dedicated forcemains from the Riverside, Nelson Road, CNR Lift Stations that 
already exists at this site will be redirected to the inlet channel of the proposed WWTP.



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 5.1  

5.0 Preliminary Treatment/Headworks Facility  

5.1 GENERAL 

The key components of the Preliminary Treatment/Headworks Facility includes: 

• Incoming forcemains  

• Influent flow monitoring 

• Truckhaul wastewater receiving station (TWRS) 

• 6 mm mechanical fine screens and a 25 mm static coarse screen in the bypass channel 

• High efficiency grit removal 

• Emergency overflow 

The following sections provide a brief discussion and design basis on each of the above 
components.   

5.2 INCOMING FORCEMAINS  

As stated earlier, the proposed WWTP will receive influent wastewater via four (4) dedicated 
forcemains as follows: 

• Riverside:  300 mm diameter 

• Nelson Road: 250 mm diameter 

• Upgraded Cree Road: 400 mm diameter 

• CNR: 150 mm diameter 

Each forcemain will be equipped with a dedicated magnetic flow meter to record both the 
instantaneous and cumulative flows from the respective stations.  

5.3 INFLUENT FLOW MONITORING 

Influent flow measurement is critical to monitor the daily, hourly and instantaneous peak flows 
entering the plant. This information will be required to serve several plant controls including 
emergency overflows, should the peak plant capacity be exceeded due a major storm event.  
While there are several flow meter options available, considering the accuracy requirement and 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Preliminary Treatment/Headworks Facility  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 5.2  

the present set-up of forcemains delivering the wastewater to the proposed WWTP, a magnetic 
type flow meter is recommended. 

Similar to the existing set-up, dedicated in-line magnetic flow meters are proposed on the 
respective forcemains stated in Section 5.2. Instantaneous and total daily flows will be recorded 
and tracked by the WWTP Supervisory Control and Data Acquisition (SCADA) system. 

Given the existing condition of the magnetic flow meters at the WWTP, we do not recommend 
their reuse in the proposed upgrade.   

5.4 TRUCK HAUL WASTEWATER RECEIVING STATION 

The City currently receives truck hauled wastewater from holding tanks from the surrounding 
areas that are not served by the collection system.  Under current practice, the trucks discharge 
the wastewater to a manhole immediately upstream of the Nelson Road lift station.  Volumes 
and the number of hauled truck loads are not monitored.  The City has confirmed that it no 
longer receives any loads from the Manitoba Hydro camp site. A new truck haul receiving 
station is proposed at the WWTP site and will include the following key components: 

• Cam-lock connection 

• Hydrocarbon detector 

• Electrically actuated discharge isolation valve  

• Cast-in-place single chamber concrete equalization storage tank integral to the proposed 
treatment tankage of volume 70 m3 

• Level controls 

• Magnetic flow meter 

• Duty/stand-by pumps each rated at 10 L/s 

• Motor size: 5 HP 

The equalization tank will also serve to equalize and blend the return streams from plant 
processes such as grit dewatering, digester supernatant and centrate (from sludge dewatering) 
before they are pumped back to the inlet to the screening channel.   

For the purpose of this report, we have assumed that the equalization tank will handle two (2) 
1500 US gallons (5.7 m3) septic truck successively i.e., 11.4 m3 plus return flows from the grit 
dewatering, digester supernatant and centrate from sludge dewatering operations for a total 
active volume of 70 m3. The truck dumping will be stopped via the discharge isolation valve 
should hydrocarbons be detected in the tank. Hauled wastewater from the equalization tank 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Preliminary Treatment/Headworks Facility  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 5.3  

would be pumped via dry-pit type centrifugal pumps (located in the lower level) to the influent 
chamber, immediately upstream of the screen channel.   

5.4.1 6 mm Mechanical Fine Screens and 25 mm Bypass Screen 

Screening at WWTPs is critical to remove large objects such as rags and debris that could 
damage influent pumps and block flow in piping systems. It is also necessary to remove smaller 
and finer objects such leaves, hygiene and personal care products and human hair to protect 
sensitive, downstream equipment including membrane systems or filters. The passage of rags 
and debris into downstream processes is one of the largest causes for equipment maintenance 
and failure because of jammed pump impellers (WEF, MOP 8).   

Most modern day WWTPs tend to employ some form of fine screens.  Fine screens are typically 
considered to have openings/spacing of 6 mm or smaller and provide good capture of debris 
and larger particulate matter from raw wastewater streams. For the proposed WWTP upgrade in 
Thompson, a 6 mm Automatic Multiple Rake Bar Screen is proposed. This is based on our 
experience in similar plants in Western Canada, the degree of protection required for the 
downstream processes, the size of the proposed facility and the ease of operation. The 
captured screenings will be washed, dewatered and transferred to a common sludge/waste 
collection bin via a washer/compactor. The bypass channel will be equipped with a 25 mm static 
manual screen capable of passing 324 L/s. The manual screen will be activated when flows are 
bypassed from the primary screen channel during the maintenance of the 6 mm primary screen.  

A summary of the proposed screening system functional is summarized as follows: 

• Design basis:    Duperon FlexRake® - Link Driven, Front Cleaning,  
      Front Return Mechanically Cleaned Bar Screen  

• Design flow:    324 L/s or 1,167 m3/h  

• Number of channels:   Two (2) screening channels (primary screening  
      channel and a bypass channel). 

• Channel dimensions:    1.20 m wide by 1.5 m deep  

• Number of screens:   One (1)  

• Screen Opening:     6 mm (1/4”) 

• Type of bar:     Tear drop 

• Angle of Inclination:    60o 

• Headloss and design flow:  85 mm 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Preliminary Treatment/Headworks Facility  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 5.4  

• Material of Construction:   304 L SS (bars are 316 SS) 

• Motor horsepower:   0.5 hp (Screen) and 0.75 hp (Washer/compacter) 

• Washwater required:   0.35 L/S gpm @ 60 psi for washer compactor 

5.4.2 Grit Removal 

Grit removal is critical to the protection of wastewater treatment equipment, as the heavier 
particles present in wastewater, such as sand and gravel requires removal. For Thompson, any 
slag (used as bedding material for some sewers) will also be captured. The primary purpose of 
grit removal is to reduce abrasion and wear of downstream mechanical equipment, deposits in 
pipelines, channels and in occupying valuable space in digesters, aeration basins and other 
process units. Grit removal is particularly critical for protection of dewatering centrifuges and 
high-pressure progressing cavity pumps. Grit is typically defined as particles larger than 0.008 
inches (65 mesh) and with a specific gravity greater than 2.65.   

The design is based on a proprietary Multi-Tray Vortex, high efficiency grit removal system 
utilizing the Hydro International’s Eutek Headcell™ concept. The system is comprised of a 3.7 
m diameter grit concentrator unit (Headcell™ ), a self-standing 600 mm stainless steel grit 
classifier (TeaCup™) and stainless steel grit washing dewatering unit (Grit Snail™).  

A summary of the design is as follows: 

• Design flow:    324 L/S  

• Diameter of tray:    3.7 m diameter  

• Number of trays per unit:    5  

• System Efficiency:    Removal of 95% of all grit > 75 microns 

• Washwater Requirement:   Headcell™:  1.3 L/S @ 50 psig 
      Teacup™: 1.3~1.9 L/S @ 50 psig 
      Grit Snail™:  0.3 L/S @ 50 psig 

• Headloss at design flow:   300 mm  
 
Grit transfer pump:   12.6 L/s (7.5 HP) 

• One (1) Eutek TeaCup ® Grit Washing/Classification Unit  

• One (1) Eutek Grit Snail® Dewatering Unit (drive motor 0.33 hp) 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Preliminary Treatment/Headworks Facility  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 5.5  

• One (1) Grit conveyor to transfer dewatered grit to a common screening/grit storage/sludge 
bin for final disposal  

5.5 EMERGENCY OVERFLOW 

An emergency overflow is provided to protect the plant from flooding if flows exceed the 
proposed peak wet weather flows especially during snow melt and peak rainfall season beyond 
a 3 hour sustained peak.  A 400 mm emergency overflow pipe will divert the excess flows to the 
outfall from the influent channel, immediately upstream of the grit removal.    

The headworks facility is shown in Figure D-101 and a process flow diagram is provided in 
Figure D1-601. (Refer to Appendix B).



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 6.1  

6.0 Secondary Treatment Process  

As discussed in TM No. 2, the secondary process design will be based on the Sequencing 
Batch Reactor (SBR) process to meet the effluent criteria presented earlier in Section 2.4 of this 
report. A SBR is a fill-and-draw, non-steady state activated sludge type treatment system where 
the biological oxidation of organic matter, nitrification, denitrification and clarification (solid/liquid 
separation) are carried out in the same tank, typically in a timed sequence.  As such, the SBR 
process does not require any secondary clarifiers and in most cases operates without primary 
clarification. Also, the SBR process does not require any return activated sludge (RAS) or any 
internal mixed liquor recycle streams. In general, a typical treatment cycle consists of filling the 
bioreactor with wastewater (FILL), aeration and/or mixing of the bioreactor contents (i.e., mixed 
liquor or biomass) known as REACT, followed by settling (SETTLE) of the biomass.  Aeration is 
provided by fine bubble diffusers and high efficiency turbo blowers.   

Ammonia removal is achieved during the REACT phase and via control of appropriate solids 
residence time (SRT) in the system.  While most SBRs can be designed to remove some 
phosphorus biologically (depends on the raw wastewater characteristics), a chemical polishing 
system is necessary to consistently meet the effluent criteria of ≤ 1 mg/L of TP.  Chemicals such 
as alum or ferric chloride can be dosed into the tank at end of the aeration cycle to precipitate 
phosphorus.  The chemical complex precipitated is wasted during the normal sludge wasting 
process.  The chemical complex increases the solids concentration in the bioreactor and needs 
to be accounted in the design.  

Treated effluent is then finally discharged via the decanter mechanism (DECANT).  An IDLE 
stage may follow during which waste activated sludge is discharged and the SBR tank time 
sequence is adjusted prior to starting the cycle all over again.   

Several variations of the SBR are available which includes the following variations: 

• Continuous inflow and intermittent decant  

• Intermittent or Batch inflow and intermittent decant (also referred to as the true batch 
system) 

• Continuous inflow and continuous decant (also referred to as the modified SBR or MSBR) 

A final selection of the type of SBR system will be undertaken prior to the detailed design.  The 
design basis is summarized as follows: 

• Basis of design: Xylem ICEASTM process (continuous inflow – discontinuous decant type 
SBR) 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Secondary Treatment Process  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 6.2  

A. Design Flows: 

• Annual Average Day Flow (AAF):   6,000 m3/d 
• Maximum Month Flow (MMF):     7,200 m3/d (Design Flow) 
• Maximum Day Flow (MDF):    12,000 m3/d 
• Peak Hourly Flow (PHF):     324 L/s 

B. Design Loadings: 
 
Constituent    At  AAF  At MMF 

 
BOD5:     840 kg/d   1,008 kg/d 
TSS:     1,050 kg/d  1,260 kg/d 
TKN:     240 kg/d  288 kg/d 
Ammonia-N    150 kg/d  180 kg/d 
Total Phosphorus:   33 kg/d  39.6 kg/d  
 
C. Additional Criteria: 
 
• Average Alkalinity:  190 mg/L as CaCO3  
• Wastewater temperature: 

− Maximum:   16°C 
− Minimum   8°C  

• Ambient air temperature:  -35°C to + 30°C 
• Site Elevation:   202 m 

D. ICEAS Process Design Criteria: 

• F/M Ratio:     0.035 kg BOD5/kg MLSS/day 
• SVI:      150 mL/g 
• MLSS at Botton Water Level: 5,130 mg/L 
• Sludge depth:     3.32 m  
• Decanter drawdown:  1.73 m 

− Normal decant rate:   1,500 m3/hr  
− Peak decant rate:  2,400 m3/hr 

• HRT at Design Flows  1.23 days 
− Design Flow:  16.6 hrs 

• Sludge Age (SRT):  30.7 days 
 

  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Secondary Treatment Process  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 6.3  

E. SBR Cycle Description: 
Status Normal Cycle  Storm Cycle  Second Storm 
React 2.8 hr  2.1 hr  1.75 hr 
Settle 1.0 hr  0.67 hr  0.75 hr 
Decant 1.0 hr  0.75 hr  0.65 hr 
TOTAL 4.8 hr  3.6 hr  3.0 hr 
      
      

A cycle time distribution chart is shown in Figures 6.1, 6.2 and 6.3. 
 

F. Estimated Waste Activated Sludge Production (WAS): 

• At Design (MMF)     900 kg/d or 106 m3/d @ 0.85% solids 
 

G. SBR Tank Design Details: 

• Number of SBR basins:    2 
• Volume of each basin (at max W.L.):  4,001 m3 
• Top water level:     5.50 m 
• Bottom water:     3.89 m 
• Basin width:     15.0 m 
• Basin length:     48.5 m 

H. Decanter 

• Number of decanters    One (1) per basin 
• Decanter length:     12.2 m (weir length) 
• Weir Loading (peak)    3.25 m3/min/m of decanter weir 
• Decanter drive unit:    0.8 BHP 

I. Aeration System Design 

• Type of aeration provided:   Fine bubble membrane disc diffusers 
• Design DO:     2 mg/L  
• Alpha factor:     0.65 
• Beta factor :     0.95 
• Theta:       1.024 
• Water temperature (max):    16°C 
• Number of Diffusers/basin:   962 
• Total Actual Oxygen Transfer (kg/d/basin): 831  
• AOR/SOR:      0.4842 
[...]
klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 10.1  

10.0 Sludge Processing and Disposal  

10.1 GENERAL 

The sludge handling practice in most WWTPs in Northern Manitoba (e.g., Flin Flon, Gilliam and 
Snow Lake) involves sludge stabilization, dewatering followed by disposal of dewatered 
biosolids (i.e., stabilized sludge) to a landfill. This is similar to what is currently being undertaken 
by the City. The Canadian Council of Ministers of the Environment (CCME) has approved a 
Canada-wide Approach for the management of wastewater biosolids on October 11, 2012. The 
approach encourages the beneficial use and sound management of municipal biosolids across 
Canada and does not promote disposal to landfills. The beneficial use takes advantage of the 
intrinsic value of the organic matter, nutrients, or energy content of the biosolids. Disposal to 
landfills is not being promoted due to increasing tipping fees, reduced landfill availability, and 
the understanding that landfill disposal does not capitalize on the resource contained in the 
biosolids. Some of the beneficial use options include composting, agricultural land application, 
land/forest reclamation and combustion for energy production. Based on our preliminary 
discussions with Manitoba Conservation and Water Stewardship, the Province has adopted this 
policy for all wastewater projects in Manitoba and is expecting that these be implemented at 
Thompson. 

Land application of biosolids for the beneficial use of agriculture is not practical in Thompson.  
Also, the feasibility of land (mined and tailings pond areas) and forest reclamation opportunities 
can be challenging and combustion for energy recovery may require significant capital 
investments and environmental mitigation measures. Assuming that Manitoba Conservation and 
Water Stewardship will be insisting on a sustainable practice for disposal of biosolids and 
beneficial reuse, composting is one option that is worth considering in the future.  

Recent discussion with the City indicates that there is a significant amount interest to convert 
the existing aerated lagoon site (following decommissioning) to a future composting facility. The 
City intends to develop this concept in the future and it is beyond the scope of this assignment 
to provide further details. It should be noted that there is currently no operating biosolids 
composting facility in Manitoba. The City of Winnipeg is currently in the early planning stages for 
developing a co-composting facility at the Brady Road Landfill site. The proposed functional 
design allows for utilizing the dewatered sludge in a future composting process or for use as a 
landfill cover material.   

10.2 PROPOSED SLUDGE PROCESSING TRAIN 

The sludge processing train is based on the characteristics of sludge anticipated from the 
secondary process.  There will be no primary sludge generated in the WWTP.  The key unit 
processes proposed is follows: 

• Waste Activated Sludge (WAS) Pumping  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Sludge Processing and Disposal  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 10.2  

• Aerobic Stabilization of WAS 

• Sludge dewatering (Centrifuge) 

• Centrifuge feed pumps 

• Final disposal/beneficial reuse  

A summary of the functional design is provided as follows: 

10.3 WAS PUMPING 

Design Basis:      

• Pumping based on 15 minutes/cycle/basin 

• 10 cycles/day for a total of 150 min/day or a total pumping time of  2.5 hrs/day. 

A. Estimated WAS Production (based on 0.85% solids) 

• AFF (future):     91 m3/d 

• MMF (future):     106 m3/d 
 

B. WAS pumping rate at: 

• AFF :     91 ÷ 2.5 = 36 m3/hr 

• MMF:      106 ÷ 2.5 = 42 m3/hr 

Provide two (2) pumps (duty + stand-by) c/w VFD each rated at 21~42 m3/hr. 

Estimated motor size:     5 HP 

 
The WAS pumps will be located in the lower level/basement as shown in Figure DI-102 in 
Appendix B.  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Sludge Processing and Disposal  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 10.3  

10.4 SLUDGE STABILIZATION (AEROBIC DIGESTION) 

• Sludge production at design MMF loadings: 106 m3/d at 0.85% solids 

• Influent suspended solids:   8,500 mg/L 

• Number of digesters provided:   2 (each 50% capacity) 

• Volume of each digester:    804 m3 

• Total volume of digester:    1,538 m3 

• SRT provided:     60 days > at 10° C 

• Tank dimensions (each digester):  19.5 (L) x 7.5 (W) x 5.5 (max W.L.) 

• Type of aeration system:    Fine Bubble (Stainless Steel) 

• Type of supernatant decant system:  Automatic Telescopic valve (1 per tank) 

• Solids concentration in digester:   1.2% (following supernatant decanting) 

Aeration System: 

• Type of diffusers:     Fine Bubble (Stainless Steel) 

• Number of diffusers/digester:   580 

• Total air-rate required:    1,461 m3/hr (each digester) 

• Number of blowers:    2 duty + 1 stand-by (shared with SBR) 

• Estimated blower efficiency:   70% 

• Estimated motor efficiency:   90% 

• Blower output:     1,461 m3/hr at 61 kPAG 

• Motor horsepower:    60 hp  

 
The location of the 2-aerobic digesters relative to the remaining SBR and EQ tanks are shown 
in Figures S-101 and D-102 and a process flow diagram is shown in Figure DI-612.  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Sludge Processing and Disposal  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 10.4  

10.5 DIGESTED SLUDGE PUMPING (CENTRIFUGE FEED PUMP) 

Design Basis:   Digested sludge production at design loading and 40% VSS destruction in the 
digester (biological sludge only). 

• Digested Sludge production at: 

− Design flow:    711 kg/D at 1.3 solids = 33 m3/d 

• Pump operates at 5 days/week at 8 hrs/day to match centrifuge operation. 

• Rated capacity:     10 m3/hr 

• Number of units:     Two (2) – duty/stand-by 

• Type of pump:     Progressive capacity 

• Motor size:      7.5 HP 

The Centrifuge Feed Pumps will be located in the lower level/basement as shown in Figures DI-
102 in Appendix B. 
 

10.6 SLUDGE DEWATERING (CENTRIFUGE) 

Design Basis:  Digested sludge production under design flow conditions and assuming 
maximum dewatering required at 5 days/week at 8 hrs/day. 

• Amount of digested sludge produced:  711 kg/d 

• Volume of sludge at 1.3% solids:   55 m3/d 

• Volumetric loading:    10 m3/hr  (12 m3/hr provided) 

• Solids loading:     125 kg/hr (180 kg/hr provided) 

• Solids capture efficiency:    > 95% 

• Amount of dewatered sludge:   675 kg/d 

• Cake dryness     > 18% solids (dry-weight basis) 

• Dewatered sludge volume at 18% solids: 3.4 m3/d 

• Volume of centrate:    52 m3/d 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Sludge Processing and Disposal  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 10.5  

• No. of centrifuge provided:   One (1) 

• Main motor size:     40 hp 

• Backdrive motor size:    10 hp 

• Active polymer consumption:   8~12 active kg/tonne TS 

10.7 FINAL DISPOSAL/BENEFICIAL REUSE  

• Basis of design:      Dewatered sludge will be stored in a  
        rolI-off- bin prior to being hauled to  
        the Lanfill/future composting site on  
        an as needed basis.  

• Volume of dewatered sludge produced at MMF:  3.4 m3/d 

• Volume of sludge storage bin:    11.5 m3 (15 cubic yard) 

• Estimated holding capacity of dewatered sludge: 3.5 days ( at MMF) 

 
The dewatering room relative to the Sludge Storage Bin is shown in DI-101 and a process flow 
diagram is shown in Figure DI-612 in Appendix B. 
 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 11.1  

11.0 Odour Control 

Odours are expected from the following areas of the proposed WWTF: 

• Headworks channel headspace (screen, grit removal) 
• Sludge dewatering room 
• Aerobic Digester tanks 
• Dewatered Sludge/Screenings/grit bin storage room 

To control the potential odour emission form the above areas/processes, a biofiltration system is 
proposed. The biofilters will be located on top of the SBR tanks. The biofilter is designed in a 
forced-draft, up flow configuration. Foul air enters the base of the tower and then passes up 
through the biotrickling media. This highly porous media provides an immobilized matrix, 
supporting a large microbial population, which forms a biofilm layer. As air comes in contact with 
this layer, hydrogen sulphide and other odourous compounds are solubilized and subsequently 
bio-oxidized to carbon dioxide and water by the microbes. The media and biofilm is kept 
adequately moistened by way of continuously re-circulated water maintaining proper air 
temperature, pH, moisture and nutrient levels are essential for favourable biofilter performance 
and removal efficiency. For this project, we intend to use the plant effluent as a water source for 
moisture control as well as a source of nutrient for sustaining the biological activity of the 
biofilter. The biofilter tower will be constructed out of FRP to address any corrosion issues. Also, 
the biofilter vessels will be insulated with polyurethane foam covered with 3 mm FRP jacket. 
The key parameters for the proposed biofilter are as folows: 

• No. of biofilters:      Two (2) – each 50% capacity 

• Material of construction:     FRP 

• Foul air flow rate to be treated:    4,570 m3/hr 

• Media volume:      28.6 m3 per vessel, 57.2 m3 total 

• Inlet foul air temperature:     5° to 40°C 

• Ambient air temperature:     -50° to 30°C 

• Water hardness:      50 ppm or less 

• Hydrogen Sulphide (H2S) concentration:   15 ppm (avg.) 

• Total reduced sulphur concentration:   1 ppm (avg.) 

• Treated discharge H2S concentration:   less than 0.05 ppm 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Odour Control  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 11.2  

• Performance for H2S removal:    at least 99.6% removal 

• For inlet air at 3,000 to 10,000 odor units (O.U.): at least 90% removal 

• For inlet air below 3,000 O.U.:    discharge < 300 O.U. 

• Empty Bed Contact Time, total for all media vessels:  at least 45 seconds 

• Total weight of system with mature biofilm:  88,300 kg (max) 

• Humidifier recirculation pump motor:   0.75 hp 

• Exhaust fan motor:     7.5 hp 

• Biofilter dimensions:     3.66 m in diameter, 4.6 m high 

• Water consumption: 

− Humidification:    350 L/d (Continuous) 
− Irrigation:     285 L/d (Intermittent) 

 
The location of the two (2) Biofilter towers are shown in Figure DI-101 and a process flow 
diagram is shown in Figure DI-612 in Appendix B. 

 

 

 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 12.1  

12.0 Chemical Storage and Pumping System 

12.1 GENERAL 

The following chemical feed systems will be required for the Thompson WWTP project: 

• Sodium Hydroxide (50%) 

• Alum (48.5%) 

A brief discussion on the proposed chemical feed system is provided as follows: 

12.2 SODIUM HYDROXIDE 

Sodium Hydroxide is provided for alkalinity supplement: 

Raw wastewater alkalinity data provided by the City from May 16 to April 25, 2010 is as follows: 

• Minimum:  126 mg/L as CaCO3 

• Maximum:  256 mg/L as CaCO3 

• Average:  194 mg/L as CaCO3 

• Recommended alkalinity level for design:   190 mg/L as CaCO3 

Alkalinity Balance:  

Process Alkalinity 
Consumption/Required 

Alkalinity 
Recovery/Present 

Alkalinity present in the influent  190 mg/L 

Alkalinity consumed via nitrification (25 
mg of NH3-N to 1 mg/L of NH3-N) at 
7.1 mg/L of alkalinity per 1 mg/L of 
NH3-N nitrified) 171 mg/L  

Alkalinity gained via denitrification to 
25 mg/L of TN  54 

Alkalinity consumed via Alum addition 38  

Min. alkalinity required in effluent 50 mg/L  

Total 259 mg/L 244 mg/L 

   



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Chemical Storage and Pumping System  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 12.2  

• Hence total alkalinity supplement required:  259 - 244 = 15 mg/L as CaCO3 

• Alkalinity supplement provided:   NaOH solution 50% strength and 1.523 S.G. 

• Estimated Sodium Hydroxide provides 1.2 mg of alkalinity per 1 mg of NaOH 

• Sodium Hydroxide dose required to supplement 15 mg/L of alkalinity. 

− At AAF of 6,000 m3/d:   120 L/d 
− At MMF of 7,200 m3/d:  144 L/d  

• Total volume required for 30-day storage based on MMF of 7,200 m3/d = 4,300 L 

• Sodium Hydroxide is shipped in tankers with 13,072 L capacity. Hence, storage required = 
13,072 L + 30% = 16,994. 

• Storage tank provided (double wall tank): 20,912 L 

• Tank dimensions:     3 m in diameter and 4.4 m high 

• The pumping system consists of (1) one duty plus (1) stand-by rated at 5 L/hr ~ 10 L/hr. 

12.3 ALUM 

Alum addition is required to chemically precipitate the residual soluable phosphorus such that 
the total effluent Phosphorus (TP) of < 1.0 mg/L can be maintained on a 30-day rolling average. 
A summary of the assumptions and design basis is provided as follows: 

• Influent TP:      5.5 mg/L 

• Target Effluent TP:     0.9 mg/L 

• P removed via biological P removal:   2.7 mg/L 

• Chemical P removal required:    5.5 – 2.7 – 0.9 = 1.9 mg/L 

• TP removal required: 

− At AAF:     11.4 kg/d 
− At MMF:     13.7 kg/d 

• Estimated Alum required for Chem-P removal: 30 L/kg of P-removal 

• Alum required 

− At AAF:     342 L/d 
− At MMF:      411 L/d 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Chemical Storage and Pumping System  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 12.3  

• Storage required for 30 days at design MMF:  12,330 L 

• Alum is transported by bulk tanker of capacity 15,000 L. Minimum storage required = 12,330 
+ 30% = 16,029 L. 

• Storage tank provided (double-wall)   20,912 L 

• Tank dimensions:      3 m diameter and 4.4 m high 

• Alum pumping system is based on the chemical being dosed over the last 15 minutes of 
the last aeration period of each cycle (prior to the settling period). 

• Total cycles/day:      10 

• Total pumping/day:     10 cycles x 15 min./cycle ÷ 60 min/hr 
        = 2.5 hrs/d 

• Avg. feed rate:      342 L ÷ 2.5 hr/d  
        = 136.8 L/hr. ,say a140 L/hr 

• MMF feed rate:      411 L ÷ 2.5 hr/d  
        = 164.4 L/hr. ,say a170 L/hr 

• Provide 1 duty + 1 stand-by feed pump rated at 200 L/hr. 

 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 13.1  

13.0 Structural Components 

This section describes the structural components of the Operation Building, SBR tanks, effluent 
equalization digesters and basement.   

13.1 CODES AND STANDARDS 

Manitoba Building Code, Reg. 31/2011. 

National Building Code of Canada, 2010 

CAN/CSA A23.1-09 Concrete Material and Methods of Concrete Construction 

CSA-A23.2-04 Methods of Test and Standard Practices for Concrete 

CSA-A23.3-04 Design of Concrete Structures. 

CSA-A371-04 Masonry Construction for Buildings. 
[...]
ceiling grilles.  Outside air will be ducted to AC indoor unit return air inlet. 

A manually operated exhaust fan would be provided to remove cooking fumes from the area. 
The mini makeup air unit (MMUA) will compensate exhausted air. 

17.6.5 Office/Control Room 

Supply air will be ducted to the room via ceiling diffusers and return air will be extracted via 
ceiling grilles. Outside air will be ducted to AC indoor unit return air inlet. 

17.6.6 Workshop 

Supply air will be ducted to the room via ceiling diffusers and return air will be extracted via 
ceiling grilles.  Outside air will be ducted to AC indoor unit return air inlet. 

A manually operated exhaust fan would be provided to remove different fumes from the area. 
The mini makeup air unit (MMUA) will compensate exhausted air. 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Building Mechanical Systems  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 17.6  

17.6.7 Washroom  

The Washroom exhaust air grilles would be connected to HRV exhaust air system.   

17.6.8 Headworks, Dewatering Room and Sludge Room 

The portion of the proposed building and structures will be heated by electric unit haters and 
ventilated by an electric heat makeup air units (MUA) and exhaust air fans (EF). All MUAs and 
EFs will be located on tanks’ roof outside the building. 

A series of supply air grilles will distribute the air from MUA to these rooms. A series of exhaust 
air grilles will collect the air and EFs will exhaust this air to outside. The grilles and exhaust air 
ductwork will be fabricated with stainless steel and the supply air ductwork would be constructed 
with galvanized steel with epoxy painted exterior.  

17.6.9 UV Disinfection Room, Decanter Room, Chemical Room and Basement 

The portion of the proposed building and structures will be heated by electric unit haters and 
ventilated by an electric heat makeup air units (MUA) and exhaust air fans (EF). All MUAs and 
EFs will be located on tanks’ roof outside the building. 

A series of supply air grilles will distribute the air from MUA to these rooms. A series of exhaust 
air grilles will collect the air and EF will exhaust this air to outside. The grilles will be fabricated 
with aluminum, the exhaust air ductwork with stainless steel and the outside air ductwork with 
galvanized sheet metal with epoxy painted exterior. 

17.6.10 Blower Room  

The blowers generate heat and reject it into the room.  The air exchange rate is used to remove 
heat from the room. The EF will provide “free cooling” by exhausting hot air to outside. The 
exhaust air ductwork with stainless steel and the outside air ductwork with galvanized sheet 
metal with epoxy painted exterior. 

17.6.11 HVAC Controls  

Thermostats will be strategically positioned in the space environment to control the heating. 

Controls for all buildings will be direct digital type, with an alphanumeric English language wall 
mounted keypad user interface.   

The operation of ventilation equipment, fans and heating units, will be monitored at the office 
control room desktop.  The run / fail status would be graphically represented on a desk top 
screen. 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 18.1  

18.0 Site Development 

18.1 GENERAL 

The site plan showing the proposed works is shown in Figure C-101 in Appendix B. 

18.2 FIRE PROTECTION 

No dedicated fire protection system such as sprinkler is provided.  The Headworks/Operations 
Building and the Decanter/Disinfection Building will be equipped with several fire extinguishers.  
Additional services will be provide by the City’s Fire Department. 

18.3 ROADWAYS AND PARKING 

Access to the WWTP site will be via an existing approach from the Nelson Road. 

All roadways and parking areas within the WWTP site will be constructed with gravel limestone 
of various sizes and thickness.  A total pavement thickness will be 600 mm for roadways and 
450 mm for the parking areas is proposed.  This material would be placed on a suitable, 
compacted subgrade. 

A 200 mm reinforced concrete pad is included in the truckhaul wastewater receiving. 

18.4 SITE DRAINAGE 

Surface works will be graded at a minimum slope of two (2) percent to ensure positive drainage. 

18.5 TOPSOIL, MINOR LANDSCAPING 

Topsoil, seeding and selective landscaping would be provided along all non-roadway/parking 
areas. 

18.6 FENCE EXTENSION & GATES 

The proposed WWTP site is already in a fenced area with a manual locking gate separating the 
site from the adjacent residential area.



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 19.1  

19.0 Decommissioning 

19.1 GENERAL 

The decommissioning of the existing City’s aerated lagoon and the WWTP will be undertaken 
following successful commissioning and start-up of the proposed centralized WWTP. Key 
aspects associated with decommissioning of these facilities are discussed in the following 
sections.  Associated costs are presented in Section 23.0. 

19.2 DECOMMISSIONING OF THE AERATED LAGOON 

19.2.1 Sludge Volume and Characteristics 

A desktop analysis was done to develop potential options for lagoon decommissioning.  No 
attempt was made to quantify sludge or obtain a sample of the sludge chemical composition.   

The existing lagoon has never been cleaned since it was put into operation in 1970. As a part of 
the study undertaken by UMA in 1998, sludge depths were measured along a grid of 9 points 
across the open water surface of the lagoon cell. A minimum three sludge depth measurements 
were taken at each location to verify the results. The depth of sludge varied from 0.38 m to    
1.07 m (refer to UMA 1998 Report, Figure 2.3) and the total sludge accumulation was estimated 
to be 4,300 m3.  Sludge analysis indicated that approximately 10 to 25% of the sludge content 
was slag. Slag from Vale operation has been used as bedding and backfill material for the 
construction of sewers and has a tendency to infiltrate into the pipes through leaky joints.   
Disposal of accumulated sludge in the lagoon presents a similar challenge with disposal of 
biosolids (stabilized or digested sludge) from the WWTP. Due to high moisture content, some 
form of dewatering is warranted prior to final disposal. As a part of the lagoon decommissioning, 
we have assumed that once the lagoon is off-line, the liquid should be drawn down and 
discharged via the existing outfall. This will allow the accumulated sludge to dry.  When the 
lagoon is dewatered, a more accurate estimate of sludge volume may be obtained.  The 
accumulated sludge will be will removed and disposed to the landfill.   

To estimate the current sludge accumulation, the following desktop analysis was conducted: 

• Average sludge depth (accumulation from 1970 to 1998 or approx. 28 years): 0.47 m 

• Assume additional 50% from 1998 to 2013 (i.e., 15 additional years): 0.71 m 

• Lagoon end and slide slopes are 3:1 and bottom dimensions are 80 m by 113 m 

• The estimated sludge volume in 2013: 6,600 m3 

Assuming a 50% safety factor, the estimated sludge volume = 1.5 * 6,600 m3 = 9,900 m3  
say, 10,000 m3.   



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Decommissioning  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 19.2  

Sludge quality can be determined once the lagoon is decommissioned prior to final disposal. 

19.3 DECOMMISSIONING OF THE WWTP 

The key components that will require decommissioning will include the existing primary 
clarifiers, anaerobic digesters, sludge dewatering, primary sludge pumping system and 
associated piping. 

All existing tanks will be emptied of any sewage or sludge prior to demolishing the structures or 
any superstructure housing it. The City may choose to retain the existing WWTP building for a 
future use as a storage facility. The walls and bottom of the process tanks and digesters will 
then be hosed and disinfected. Sewage and liquid wastes will be hauled to the new truck haul 
wastewater receiving station while the sludge would be disposed of to the landfill following 
dewatering (existing filter press). The tanks, digesters and clarifiers would be backfilled and 
capped off with lean concrete mix. The area would be cleaned off of any debris, top soil applied 
and seeded.   

 

 

 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 20.1  

20.0 Miscellaneous Plant Systems 

20.1 GENERAL 

This section briefly describes miscellaneous systems to be incorporated in the WWTP. 

20.2 POTABLE WATER 

There is currently City’s piped water service available at the existing site. For this project, the 
existing watermain well will be extended to the proposed WWTP buildings. 

Portable water is require for domestic use such as sinks, shower, eye wash stations, washing 
machine, toilet, polymer dilution water and WWTP plant washdown and plant flushing. The 
potable water demand is estimated to be 3.75 L/s (including a 25% safety factor) or 
approximately 50 usgpm.  The supply system will consist of the following components: 

20.3 AUTOMATIC SAMPLING 

Two (2) refrigerated automatic composite samplers will be provided.  They will be located 
respectively at the headworks area for influent sampling and one in the UV room for sampling 
the final effluent (following UV disinfection).



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 21.1  

21.0 Facility Classification and Staffing Requirements 

Classification of treatment facilities and certification of operators is currently mandatory based 
on Regulation No. 77/2003 titled “Water and Wastewater Facility Operators Regulation” passed 
April 23, 2003 by the Manitoba Government and amended November 1, 2005 and March 13, 
2007. The legislation requires mandatory certification by examination, of all treatment and 
distribution facility operators in Manitoba. The intent of the legislation is that the operator will 
have to be certified to a level dictated by the complexity of the facility that they operate, and be 
retested every 5 years.   Wastewater treatment facilities are classified in classes 1 to 4 in 
accordance with the following table, on the basis of the number of classification points assessed 
under the classification point system set out in the Water and Wastewater Facility Operators 
Regulation. 

RANGE OF CLASSIFICATION POINTS WWTP CLASSIFICATION 

0 to 30 Class 1 

31 to 55 Class 2 

56 to 75 Class 3 

76 or more Class 4 

  

The estimated number of classification points for the proposed facility is presented in Table 21-
1.  The following classification was developed based on the population and flows stated in 
Section 2.0 – Design Criteria. 

Table 21-1:  Proposed Regional WWTP Estimated Classification Criteria  

Classification Criteria Points 

Size (2 point minimum to 20 point maximum) 

• Maximum population or part served  

• Design flow based on maximum month   

 
1 
1 

Variation in Raw Waste: 

• Recurring deviations or excessive variations of 100%-200% in 
strength and flow 

• Septage or truck-hauled waste discharge accepted at the facility 

 
2 
 

2 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Facility Classification and Staffing Requirements  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 21.2  

Classification Criteria Points 

Preliminary treatment 

• Facility pumping of main flow 

• Screening or comminution 

• Grit removal 

 
3 
 

3 
 

3 

Secondary Treatment: 

• Activated Sludge 

 
15 

Tertiary Treatment: 

• Biological or chemical/biological advanced waste treatment 
(includes alum addition for P removal) 

 
12 

Additional Treatment Process: 

• Chemical addition (Polymer, sodium hydroxide) 

 
4 

Solids Handling: 

• Aerobic digestion of soilds 

• Mechanical dewatering 

• Disposal in landfill (See note below) 

 
6 
8 
2 

Disinfection: 

• Ultraviolet irradiation 

 
5 

Effluent Discharge: 

• Discharge to surface water 

 
0 

Instrumentation: SCADA or similar instrumentation systems are used 
to provide: 

•  Data with moderate process operation 

 
 

4 

Laboratory Control 

• Bacteriological/Biological – lab work done outside 

• Additional procedures such as DO, COD, BOD, gas analysis, 
titration, solids content or volatile content 

 
0 
5 

Total 76 

Note: if composting is implemented in the future, solids disposal points will change from 2 
(landfill) to 10 (composting), resulting in a net 84 total points for the City.  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Facility Classification and Staffing Requirements  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 21.3  

Based on Table 21-1 above and our preliminary evaluation, the proposed Regional WWTF is 
estimated to have 76 classification points. This would likely result in a Class 4 facility and the 
operator-in-charge would therefore require a Class 4 Operators Certificate. The final designation 
will depend on a review conducted by Manitoba Conservation following project completion.



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 22.1  

22.0  Project Implementation 

22.1 GENERAL 

The implementation of the proposed Regional WWTF is subject to available funding and 
Environmental approval.  The following provides a tentative schedule. 

• Submit draft Functional design to MWSB/City November 19, 2013 

• Conduct Public Open House November 26, 2013 

• Obtain Comments/Finalize Functional Design December 13, 2013 

• Submit Environmental Act Proposal to Manitoba 
Conservation and Water Stewardship 

January 24, 2013 

• Receive Environmental Act Licence (estimated) May 2014 

Design and Construction (Estimated)  

• Complete Detailed Design June 2014 to December 2014 

• Tender proposed works  February/March 2015 

• Construction Contract Award May 2015 

• Construction Period May 2015 to December 2016 

• Commissioning/Start-up January 2017 

• Performance testing April 2017 

• Substantial Completion May 2017 

  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 23.1  

23.0 Opinion of Probable Construction Costs 

23.1 GENERAL 

This section outlines the opinion of probable construction costs based on the level of details 
developed in this functional design report.  These costs are based on best available information 
available to date and contain contingencies and estimation allowances to allow for details yet to 
be designed and uncertainty in the tendering process.   

23.2 OPINION OF PROBABLE COSTS 

A summary of the costs are presented below. A detailed breakdown is provided in Appendix D. 

 Description  Total Amou
nt 

A. Headworks $ 3,201,000 
B. Truck Haul Wastewater Receiving Station $ 193,000 
C. Secondary Process $ 10,577,150 
D. Effluent Disinfection $ 763,000 
E. Solids Handling $ 2,222,000 
F. Operations Building $ 879,500 
G. Building Mechanical (HVAC, Domestic Water/Plumbing) $ 1,100,000 
H. Odor Control $ 600,000 
I. Siteworks $ 848,800 
J. Decommissioning of Existing WWTP/Lagoon $ 425,000 
K. Lift Station./Forcemain from Cree Road to WWTP $ 1,810,000 
L. SUBTOTAL A (Rounded) $ 22,620,000 
M. Electrical/Instrumentation & Controls $ 3,000,000 
N. General Conditions (10% of Subtotal A) $ 2,262,000 
O. SUBTOTAL B (L+M+N) $ 27,882,000 
P. Engineering (11% of Subtotal B) $ 3,067,000 
Q. Contingency (10% of Subtotal B) $ 2,788,000 
R. Estimating Allowance (10% of Subtotal B) $ 2,788,000 
 TOTAL OF OPINION OF PROBABLE COST FOR 

THE PROJECT (O+P+Q+R) 
$ 36,500,000 

(Rounded) 

 
23.2.1 Limitations of Opinion of Probable Cost 

The Project Team has agreed to basic design criteria, process and components. However, there 
are still many unknown details related to the City of Thompson WWTP project that could impact 



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Opinion of Probable Construction Costs  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 23.2  

the opinion of probable cost presented in this section. Because the project is in the conceptual 
state, there will be design decisions made during detailed design that will affect the cost.  
Sufficient work has been undertaken on each of the components of the functional design for 
Stantec to make informed assumptions based on our past experience on similar treatment 
facilities. The opinion of probable cost includes a contingency allowance of 10 percent. This is 
included to account for changes during construction and to mitigate the impact of small changes 
made during detailed design. 

The opinion of probable cost is prepared based on the Functional Design work completed to 
date, as outlined in the preceding technical sections. It reflects our best judgment at this stage 
of the project. Stantec has no control of future construction market conditions, which could 
significantly impact construction costs. No inflation allowance is included in these costs In 
addition, the following notes apply to the costs: 

• Costing is based on 2013 Canadian Dollars.  Imported equipment exchange rate is based 
on $1 US = $1.05 Canadian. 

• RST has been included in the mechanical and electrical costs. GST is not included. 

• All Subtotal Costs are rounded to the nearest thousand dollars. 

• The costs for the WWTP also includes a new Effluent Outfall to the Burntwood River and 
decommissioning of the existing WWTP and aerated lagoon. 

23.2.2 Estimated Annual O & M Costs 

This section outlines the opinion of probable annual operation and maintenance costs. The 
evaluation has been completed with the following assumptions: 

• Plant operation at full design capacity based on Annual Average Flow. 

• 2013 economic conditions and dollars. 

• All values are yearly costs. 

• Taxes are not included. 

• Sludge disposal to landfill (future composting) 

  



CITY OF THOMPSON WASTEWATER TREATMENT PLANT UPGRADE/EXPANSION 
FUNCTIONAL DESIGN REPORT 
Opinion of Probable Construction Costs  
January 22, 2014 

klb v:\1112\active\111214440\0500_report\functional design report\final\rpt_fdr_thomp_wwtp_20140122.docx 23.3  

Estimated costs are as follows: 

• Power/Heating $ 525,000 

• Labor1 $ 150,000 

• Chemicals $ 110,000 

• Sludge Hauling/Disposal2 $   25,000 

• Miscellaneous/Testing3 $ 150,000 

• Total $960,000 

 

 

 

 

 

                                                 
1 Manpower is based on 2 full time operators (one at least Level 4) plus electrical/mechanical journeyman. 
2 Sludge disposal fees based on $12 per tonne for tipping and $250/load or $30/m3 for hauling. 
3 Miscellaneous costs include annual UV lamp replacement, wastewater testing via external laboratory, allowance of 1% of 
mechanical/electrical capital costs for replacement and maintenance. 